HITACHI

2000-12-25

Bl ELECTRONIC DISC GRINDER

(ED)

Model G 13YD



PARTS
937-807	
TAPPING SCREW D5X25

PARTS
317-807	
GUARD PLATE

PARTS
301-944	
PUSHING BUTTON

PARTS
316-484	
GEAR COVER ASS'Y
INCLUD.3,16

PARTS
301-941	
SPECIAL NUT M7

PARTS
316-437	
PINION

PARTS
628-VVC	
BALL BEARING 628VVC2PS2-L

PARTS
316-480	
BEARING HOLDER

PARTS
360-540E	
ARMATURE 230V	

PARTS
316-479	
FAN GUIDE

PARTS
982-021	
HEX. HD. TAPPING SCREW D4X70	

PARTS
340-484E	
STATOR (A) 230V

PARTS
311-737	
THRUST WASHER	

PARTS
319-386
DUST SEAL

PARTS
608-VVM	
BALL BEARING 608VVC2PS2L

PARTS
314-428	
SLIDE KNOB

PARTS
317-802	
HOUSING	

PARTS
NAME PLATE	

PARTS
995-662	
RUBBER RING

PARTS
318-721	
MAGNET	

PARTS
301-943	
LOCK PIN	

PARTS
316-438	
GEAR

PARTS
997-263	
SEAL LOCK SCREW (W/SP. WASHER) M4X10	

PARTS
316-490	
BEARING COVER	

PARTS
620-1DD	
BALL BEARING 6201DDCMPS2L

PARTS
301-946	
FELT PACKING

PARTS
317-823	
PACKING GLAND

PARTS
307-127	
SEAL LOCK SCREW (W/SP. WASHER) M4X12	

PARTS
940-220	
WOODRUFF KEY 2.5X8	

PARTS
317-804	
SPINDLE	

PARTS
301-945	
FRINGER	

PARTS
949-241	
MACHINE SCREW M5X20 (10 PCS.)	

PARTS
949-454	
SPRING WASHER M5 (10 PCS.)

PARTS
994-323	
WHEEL GUARD ASS'Y	
INCLUD.27,28

PARTS
937-817Z	
WHEEL WASHER	

PARTS
316-822	
D. C. WHEELS 125MM A36Q (25 PCS.)	

PARTS
994-324	
WHEEL NUT M14	

PARTS
316-436	
GEAR ASS'Y
INCLUD.6,17

PARTS
HITACHI LABEL	

PARTS
999-076	
CARBON BRUSH (AUTO STOP TYPE) (1 PAIR)

PARTS
317-810	
BRUSH HOLDER

PARTS
308-536	
SPRING

PARTS
319-370	
SLIDE BAR

PARTS
314-429	
SPRING

PARTS
319-897	
CONTROLLER SET
INCLUD.55A,56A

PARTS
938-307	
PILLAR TERMINAL

PARTS
301-653	
TAPPING SCREW (W/FLANGE) D4X20 (BLACK)

PARTS
311-741	
TERMINAL

PARTS
314-854	
EARTH TERMINAL	

PARTS
317-491	
NOISE SUPPRESSOR

PARTS
959-140	
CONNECTOR 50091 (10 PCS.)	

PARTS
319-371	
TAIL COVER	

PARTS
301-653	
TAPPING SCREW (W/FLANGE) D4X20 (BLACK)

PARTS
500-409Z	
CORD	
	(CORD ARMOR D8.8)

500-447Z
CORD	
(CORD ARMOR D8.8) FOR SUI

500-247Z	
CORD	
(CORD ARMOR D8.8) FOR NOR,SWE,DEN

PARTS
930-108	
CORD CLIP
TILL 1.2001

PARTS
305-720	
TAPPING SCREW (W/FLANGE) D4X12	
TILL 1.2001

PARTS
980-063	
TERMINAL

PARTS
953-327	
CORD ARMOR D8.8

PARTS
314-603	
SWITCH (1P SOLDER TYPE)	

PARTS
984-750	
TAPPING SCREW (W/FLANGE) D4X16

PARTS
937-631	
CORD CLIP	
SINCE 2.2001

PARTS
984-750	
TAPPING SCREW (W/FLANGE) D4X16	
SINCE 2.2001

STANDARD ACCESSORY
938-332Z	
WRENCH

STANDARD ACCESSORY
302-142	
SIDE HANDLE


	MODELS G 13YD, G 13V
	CONTENTS
	1. PRODUCT NAME
	2. MARKETING OBJECTIVE
	3. APPLICATIONS
	4. SELLING POINTS
	5. SPECIFICATIONS
	6. COMPARISONS WITH SIMILAR PRODUCTS
	6-1. Specification Comparisons
	6-2. Comparisons in Torque vs. Rotation Speed and Stator Coil Temperature Rise

	7. PRECAUTIONS IN SALES PROMOTION
	7-1. Handling Instructions
	7-2. Caution on Name Plate
	7-3. Precautions on Usage
	7-4. Operation Phenomena to Be Noted in Sales Promotion

	8. FUNCTION AND OPERATION OF THE CONTROL CIRCUIT
	8-1. Contorl Circuit (Block Diagram)
	8-2. Function of Each Block
	8-3. Motor Characteristics and Voltage Applied to the Motor

	9. PRECAUTIONS IN DISASSEMBLY AND REASSEMBLY
	9-1. Precautions in Maintenance and Repair
	9-2. Disassembly
	9-3. Reassembly
	9-4. Connecting Internal Wires and Wiring Diagrams
	9-5. Lubrication Points and Types of Lubricant
	9-6. Tightening Torque
	9-7. Insulation Tests
	9-8. No-load Current Value

	10. STANDARD REPAIR TIME (UNIT) SCHEDULES
	 Assembly Diagram for G 13YD
	 Assembly Diagram for G 13V

